
  



Wastewater Services  

2023 Annual Performance Report 

2 
 

 

Contents 

Executive Summary ....................................................................................................... 4 

Introduction ................................................................................................................. 6 

Part 1: Water Resource Recovery Centre (ECA 8835-9QJKSD) Requirements .......................... 8 

1(A). Summary and Interpretation of all Monitoring Data and Comparison to the Effluent 

Limits 8 

Final Effluent Quality ..................................................................................................... 8 

Process Loading Assessment ......................................................................................... 11 

Recognition ................................................................................................................ 11 

Wastewater Flow ......................................................................................................... 11 

1(B). Operating Problems and Corrective Actions .......................................................... 13 

1(C). Maintenance Performed on Major Equipment, Structures, Equipment ....................... 14 

1(D). Effluent Quality Assurance and Control Measures .................................................. 17 

Raw Influent Wastewater Quality ................................................................................... 17 

1(E). Calibration and Maintenance of Effluent Monitoring Equipment ................................ 19 

1(F). Meeting the Effluent Objectives of Condition 6...................................................... 19 

1(G). Solids/Sludge Handling and Disposal .................................................................. 19 

Side Stream Process .................................................................................................... 23 

1(H). Complaints ..................................................................................................... 24 

1(I). By-pass, Spill or Abnormal Discharge Events ....................................................... 25 

1(J). Notice of Modifications ..................................................................................... 26 

1(K). Modifications .................................................................................................. 26 

1(L). Other ............................................................................................................ 27 

Part 2: Collection System (CLI-ECA #017-W601) Requirements .......................................... 28 

2(A). Summary of Required Monitoring Data ................................................................ 28 

2(B). Operating Problems and Corrective Actions Taken ................................................. 30 

2(C). Calibration, Maintenance and Repairs ................................................................. 32 

2(D). Complaints ..................................................................................................... 36 



Wastewater Services  

2023 Annual Performance Report 

3 
 

2(E). Alterations ..................................................................................................... 36 

2(F). Overflows and Spills ........................................................................................ 37 

2(G). Efforts Made to Reduce Overflows, Spills and Bypasses .......................................... 40 

Appendix ................................................................................................................... 41 

 

Table 1: Final Effluent Quality, 2023............................................................................... 10 

Table 2: Process Loading Evaluation, 2023 (Population at 2021 Census 143 740) .................. 11 

Table 3: Wastewater Flow Data, 2023 ............................................................................ 12 

Table 4: Maintenance Project Summary, 2023 ................................................................. 14 

Table 5: Raw Influent Wastewater Quality Date, 2023 ....................................................... 18 

Table 6: Solid Handling and Disposal, 2023 ..................................................................... 20 

Table 7: Guelph Biosolid Volumes, 2023 ......................................................................... 21 

Table 8: Thickened Waste Activated Sludge (TWAS), 2023 ................................................. 22 

Table 9: Sludge Accountability Assessment, 2023 ............................................................. 23 

Table 10: Bypass Summary, 2023 ................................................................................. 26 

Table 11: Capital Project Summary, 2023 ....................................................................... 26 

Table 12: Collection System Operating Problems, 2023 (MH=maintenance hole, GM=gravity 

main, SL=sanitary lateral) ............................................................................................ 30 

Table 13: Calibration and Maintenance Performed on Collection System and SPS, 2023 .......... 32 

Table 14: Alterations to the System, 2023 ...................................................................... 36 

 

Figure 1, 2023 Average Daily Flow and Maximum Daily Flow .............................................. 13 

Figure 2, 2022 vs. 2023 Average Monthly Flow ................................................................ 13 

Figure 3, Percent Ammonia Removal via Anammox, 2023 .................................................. 24 

Figure 4: 2022 vs. 2023 Monthly Flow for Kortright East SPS ............................................. 28 

Figure 5: 2022 vs. 2023 Monthly Flow for Northern Heights SPS ......................................... 29 

Figure 6: 2022 vs. 2023 Monthly Flow for Nima Trail SPS .................................................. 29 



Wastewater Services  

2023 Annual Performance Report 

4 
 

Executive Summary 

The Guelph Water Resource Recovery Centre (formerly Wastewater Treatment Plant), operating 

within the Wastewater Services Division, provides treatment of domestic, commercial, 

institutional and industrial wastewater collected from the City of Guelph and the neighbouring 

community of the Township of Guelph/Eramosa. The facility, located at 530 Wellington Street 

West, provides tertiary treatment of wastewater, with disinfected and dechlorinated effluent 

being discharged to the Speed River. 

This report documents the performance of the sewage works and collection system, as required 

by the Environmental Compliance Approval (ECA) 8835-9QJKSD and Consolidated Linear 

Infrastructure (CLI) ECA 017-W601.  

The Guelph WRRC provides preliminary screening and grit removal, primary treatment by 

sedimentation, secondary treatment by conventional and extended aeration activated sludge and 

two-stage tertiary treatment utilizing rotating biological contactors (RBC) followed by sand 

filtration. Dewatering filtrate is treated through a side stream treatment process called 

Anammox to reduce ammonia loading and waste activated sludge is thickened prior to being 

pumped to primary digesters. Disinfection of the final effluent is accomplished by the addition of 

sodium hypochlorite. De-chlorination is achieved by the addition of sodium bisulphite prior to 

discharge to the receiving water.  

Process loading to the facility in 2023 was largely within typical values and the sludge 

accountability for the facility closed within the industry best practice of +/- 15% at 10.0% and 

therefore validates the reliability of the data collection and analysis. The average total daily 

wastewater flow for this reporting period was 53,769 m3/day, which is up 6.2% from 2022. A 

maximum total daily flow of 96,064 m3 was recorded on April 2, 2023. As shown in Table 5 of 

this report, the effluent quality data clearly demonstrates that the WRRC satisfied the 

compliance conditions of the ECA throughout the reporting period. The facility recorded the 

following annual removal efficiencies: carbonaceous biochemical oxygen demand (CBOD5) – 

98.9%, total suspended solids (TSS) – 99.2%, total phosphorus (TP) – 97.9%, total Kjeldahl 

nitrogen (TKN) – 94.9% and total ammonia nitrogen (TAN) – 94.3%. 

Solids generated during treatment were stabilized by anaerobic digestion and subsequently 

mechanically dewatered. During the reporting period a total of 3,972 dry tonnes of dewatered 

biosolids were generated, which is up 8.9% from 2022. One hundred percent of that material 

was diverted from landfill and was beneficially land applied as a Canadian Food Inspection 

Agency (CFIA) approved Class A fertilizer. 

The facility has no provision for primary or raw sewage bypass directly to the Speed River. The 

facility does have provision for secondary bypass, complete tertiary bypass and partial sandfilter 

bypass. During this reporting period there were four partial sandfilter bypass event, as reported 

below in Table 10. 



Wastewater Services  

2023 Annual Performance Report 

5 
 

The WRRC voluntarily participates annually in the Grand River Watershed-Wide Optimization 

Program, which aims to improve the water quality of the Grand River. Through continual 

improvement processes, the WRRC team is committed to meeting the objectives of this 

Program. In 2023, the WRRC was honoured to be recognized by the Grand River Watershed 

Wide Optimization Program with a silver level award for the efforts in process control to improve 

the quality of the Grand River in 2022.  

The City of Guelph is committed to providing a high level of service in the collection, treatment 

and management of wastewater. The City of Guelph Wastewater Service’s environmental policy 

outlines long-term commitments to provide reliable wastewater services and enhance 

environmental stewardship now and into the future. 

Prevent pollution and protect the environment; 

Improve our environmental performance; 

Plan and review our objectives and targets; and, 

Evaluate and fulfill compliance requirements. 

All efforts have been made to ensure the information presented in this report is accurate. If you 

have any questions or comments concerning the report, please contact the City of Guelph at the 

address listed below, or by email at wastewater@guelph.ca. 

  

mailto:wastewater@guelph.ca


Wastewater Services  

2023 Annual Performance Report 

6 
 

Introduction 

Wastewater treatment and collection systems in Ontario are governed by the Ministry of the 

Environment, Conservation and Parks (MECP) and are also subject to federal legislation. The 

purpose of a wastewater treatment system is to remove solids and nutrients in order to 

minimize the impact of the effluent on the receiving waterbody. The Environmental Compliance 

Approval’s (ECAs), issued under the Environmental Protection Act, are facility or system-specific 

documents through which the MECP sets discharge quality limits for that facility based on the 

sensitivity of the receiving waters. To comply with the ECAs, the City of Guelph (the City) 

prepares an Annual Performance Report covering the operation and overall performance of the 

Water Resource Recovery Center (WRRC) and the wastewater collection system.  

This Annual Performance Report, for the period of January 1st to December 31st, 2023, is a 

legislative requirement under Condition 10 (6) of ECA number 8835-9QJKSD and Condition 8, 

subsection 4 (CLI-ECA #017-W601). This report must be forwarded to the MECP no later than 

March 31st. 

Facility and Systems Overview 

The Guelph WRRC, operating within the Wastewater Services Division provides treatment of 

domestic, commercial, institutional and industrial wastewater collected from the City and the 

neighboring community of the Township of Guelph/Eramosa. The facility, located at 530 

Wellington Street West, provides tertiary treatment of wastewater, with disinfected and 

dechlorinated effluent being discharged to the Speed River. The Guelph WRRC is classified as a 

Class IV plant (Certificate #718, dated July 15, 1988) and is rated at 64,000 m3/d. 

Wastewater flows into the plant via two sanitary trunk sewers and is pumped up to the 

Headworks by Archimedes screw pumps for preliminary treatment (screening and grit removal). 

After Headworks, the flow is split between four plants. The plants, referred to as Plant 1, 2, 3 

and 4, have a rated capacity of 16,000 m3/d, 13,000 m3/d, 13,000 m3/d and 22,000 m3/d, 

respectively. The wastewater then receives primary and secondary treatment in conventional 

activated sludge processes. Chemical phosphorous removal is achieved through a dual point 

ferric chloride injection system. The secondary effluent from Plants 1, 2, and 3 combines 

upstream of tertiary rotating biological contactors (RBCs), which provide ammonia removal via 

nitrification. Plant 4 is designed to provide ammonia removal in the secondary treatment 

process. The path of Plant 4 secondary effluent depends on the plant flow rate. Plant 4 effluent 

is pumped to the RBCs until the combined RBC flow reaches a flow rate of 55,000 m3/d, with 

excess Plant 4 flows pumped directly to the tertiary sand filters. Filtered effluent is disinfected 

using sodium hypochlorite, followed by dechlorination with sodium bisulfite added to the last 

pass of the chlorine contact chamber prior to discharging into the Speed River. 

Primary sludge generated at the plant is thickened in the primary clarifiers, while waste 

activated sludge (WAS) that has settled in the secondary clarifiers is thickened in a rotating 



Wastewater Services  

2023 Annual Performance Report 

7 
 

drum thickener (RDT). Following thickening, sludge is anaerobically digested in the primary 

digesters and gravity flows to the secondary digester. Digested sludge is then drawn from the 

secondary digester and dewatered by the belt filter presses. Dewatered sludge is treated by the 

Lystek process to enable the land application of a Canadian Food Inspection Agency approved 

Class A fertilizer product. 

The Guelph Wastewater Collection System is classified as a Class III system (Certificate #1160, 

dated January 10, 2020). The collection system is comprised of approximately 530 km of 

sanitary sewer and five Sewage Pumping Stations (SPS): Barton Estates SPS, Kortright East SPS 

Northern Heights SPS, Terraview SPS and Nima Trail SPS.  



Wastewater Services  

2023 Annual Performance Report 

8 
 

Part 1: Water Resource Recovery Centre (ECA 8835-9QJKSD) 

Requirements 

1(A). Summary and Interpretation of all Monitoring Data and 

Comparison to the Effluent Limits 

Final Effluent Quality 

Primary sedimentation and secondary activated sludge treatment are provided by four separate 

treatment trains, namely Plants 1, 2, 3 and 4. Plants 1, 2, and 3 incorporate conventional 

activated sludge with the secondary effluent from each of these three plants directed to a 

common pump well. The combined secondary effluent is lifted by vertical turbine pumps to the 

rotating biological contactors (RBC) influent distribution channel and evenly split to each of the 

four RBC trains. Each of the four trains consists of eight RBCs in series. The process objective of 

the RBCs is to provide additional biological treatment for the oxidation of ammonia. Effluent 

from the RBC trains is discharged to a common sand filter influent channel and distributed to the 

sand filters for additional suspended solids capture. The Plant 4 treatment train incorporates 

extended aeration activated sludge and is capable of complete nitrification. Plant 4 secondary 

effluent is directed through the RBCs but can also be directed to a separate pump well which 

discharges to the common sand filter influent channel. All effluent flows to the sand filters for 

additional suspended solids capture. The final treated effluent passes through a Parshall flume 

and is measured by an ultrasonic transmitter. A plant flow diagram is included as Appendix B. 

Effluent quality requirements as specified in the ECA differ for summer and winter conditions. 

These limits and performance charts can be reviewed in Appendix C. 

An automatic sampling system collects a series of time paced aliquots from the chlorine contact 

chamber and combines them in a container within a refrigerated compartment to produce a 24-

hour time proportional composite sample of the treated WRRC effluent. This composite sample is 

then analyzed by the Guelph Environmental Laboratory (GEL). The GEL received formal ISO/IEC 

17025:2017 accreditation by the CALA in 2014 (Certificate #A3222, Appendix E) and has 

maintained this accreditation. The fulfillment of the requirements of ISO/IEC 17025:2017 means 

the laboratory meets both the technical competence requirements and management system 

requirements that are necessary for it to consistently deliver technically valid test results.  

A monthly summary of final effluent quality data provided by GEL is provided in Table 1. All ECA 

limits and objectives were achieved for 2023. Four weekly BOD/cBOD sample were missing in 

this reporting period due to scheduling and sampling errors. COD results are available for those 

weeks.  

Residual chlorine and sodium bisulphite are constantly monitored in the chlorine contact 

chamber in keeping with the year-round requirement for disinfection. Both sodium hypochlorite 



Wastewater Services  

2023 Annual Performance Report 

9 
 

and sodium bisulphite application rates are determined by proportional flow control. The 

objective of 150 Escherichia coli (E. coli) CFU/100 mL of sample was met. This performance data 

is presented in Table 1. 

As mandated by Environment Canada and the ECA, the facility has optimized the 

chlorination/de-chlorination system to reduce the total residual chlorine to the speed river to 

0.02 mg/L or less. This is accomplished by measuring the concentration of sodium bisulphite as 

noted in Table 1.



Wastewater Services  

2023 Annual Performance Report 

10 

 

Table 1: Final Effluent Quality, 2023 

    Jan Feb Mar Apr May June July Aug Sept Oct Nov Dec Annual Avg. Winter Avg. Summer Avg. 

Min pH   7.3 7.2 7.1 7.1 7.1 6.5 6.5 6.9 6.8 7.1 7.5 7.4 7.0 7.3 6.9 

Max pH   7.4 7.4 7.4 7.2 7.4 7.5 7.1 7.1 7.6 7.7 7.6 7.6 7.4 7.5 7.4 

Average pH   7.4 7.3 7.2 7.2 7.2 7.1 6.8 7.0 7.3 7.6 7.6 7.6 7.3 7.4 7.2 

Temp 0C 14.3 13.2 12.9 13.5 15.5 18.3 19.8 20.1 20.5 19.7 17.5 15.7 16.8 14.7 18.2 

CBOD5 Concentration (mg/L) 2.1 3.4 2.2 2.0 2.3 2.0 2.1 2.2 2.0 2.2 2.0 2.2 2.2 2.4 2.1 

CBOD5  Loading (kg/d) 106.0 178.2 131.7 143.8 134.0 100.8 107.5 119.2 103.5 106.9 99.9 111.2 120.2 125.4 116.5 

BOD5 Concentration (mg/L) 2.2 2.5 3.9 2.6 2.5 2.3 2.7 2.9 6.7 5.8 3.7 3.1 3.4 3.1 3.6 

BOD5 Loading (kg/d) 112.4 135.0 224.9 182.6 151.6 116.5 136.3 157.3 341.6 284.3 185.7 156.7 182.0 162.8 195.7 

TSS Concentration (mg/L) 2.0 2.0 2.0 2.0 2.0 3.0 2.0 2.0 2.0 2.7 2.3 2.5 2.2 2.2 2.2 

TSS Loading (kg/d) 103 112 127 147 120 151 123 113 113 130 113 125.6 123.1 116.1 128.1 

TP Concentration (mg/L) 0.11 0.09 0.09 0.09 0.09 0.16 0.12 0.10 0.11 0.11 0.09 0.10 0.11 0.10 0.11 

TP Loading (kg/d) 5.3 4.5 5.5 6.0 5.2 8.1 6.3 5.2 5.6 5.6 4.6 4.7 5.6 4.9 6.0 

TKN Concentration (mg/L) 1.57 1.60 1.75 2.82 1.95 2.72 1.73 1.48 2.36 2.46 1.95 1.26 1.97 1.63 2.22 

TAN Concentration (mg/L) 0.63 0.95 1.36 1.79 1.05 1.32 0.80 0.87 2.07 1.66 1.19 0.63 1.19 0.95 1.37 

TAN Loading (kg/d) 31.4 53.9 84.9 122.5 64.4 66.2 41.1 47.6 103.0 82.5 58.9 32.1 65.7 52.2 75.3 

NO3-N Concentration (mg/L) 29.5 26.9 24.3 18.4 23.1 23.1 21.0 20.9 24.7 26.1 29.3 30.5 24.8 28.1 22.5 

NO2-N Concentration (mg/L) 0.14 0.13 0.17 0.25 0.17 0.23 0.28 0.32 0.60 0.83 0.42 0.28 0.32 0.23 0.38 
[...]
I am pleased to inform you that the Guelph plant has achieved the Silver recognition level based on 2022 
data. I congratulate you on this achievement and encourage you to continue your efforts to reduce pollutant 
discharges to the Speed River. A spreadsheet template will be sent to you from the GRCA at the beginning 

of 2024 to gather required data for the 2023 watershed annual report on wastewater treatment performance 
and support the GRWWOP recognition program. 

Yours truly, 

c;k� 
Samantha Lawson 
Chief Administrative Officer 

Grand River Conservation Authority 

Member or Conser valion Ontario, r e m esenllng O ma r ros 36 Conservation Authori t i es I The Grand - A Canad r a n Heritage R iver 

November 16th
, 2023 

The City of Guelph 
1 Carden Street, 

Administration Ce ntre : 400 C l yde Road, P.O. Box 729 Cambridge, ON N 1 R 5W6 

Phone: 5 1 9-621-276 1 Toll free: 1 -866-900-47 22 Fax: 5 1 9-62 1 -4844 www.grandriver.ca 

Guelph, Ontario N1H 3A1 

Attention: 

Subject: 

Tim Robertson, Division Manager, Environmental Sevices, Wastewater 

Recognition of the Guelph Water Resource Recovery Centre for 2022 performance 

On behalf of the Grand River Watershed-Wide Wastewater Optimization Program (GRWWOP), I would like 
to thank you for your efforts to improve the water quality of the Speed River. The GRWWOP aims to improve 
the water quality in the Grand River watershed and has developed a recognition program for wastewater 
treatment facilities that meet the criteria outlined in the following table: 

Table 1 - 2022 Summary of Recognition Program Criteria and Points Earned for Mechanical Plants 

Earned/Available Criteria 
Points 

Yes Was the plant in compliance with ECA effluent limits for all parameters in 2022?* 

20/25 Monthly average final effluent quality meets voluntary final targets for TP 

20/25 Monthly average final effluent quality meets voluntary final targets for TAN 

10/10 Include enhanced reporting in annual performance report (e.g. per capita flows 
and loads, sludge accountability, etc.) 

20/20 Conduct sludge accountability 

20/20 Sludge accountability closes within ±15% 

90/100 = 90% Total points 

*Note: If compliance is not achieved in all months, the plant is not eligible for recognition. 

A score of 70% to <80% will receive a Bronze level recognition, from 80% to <100% will receive Silver and 
100% will receive Gold. Based on the 2022 data submitted to us, the Guelph plant achieved a total score 
of 90%. 

I am pleased to inform you that the Guelph plant has achieved the Silver recognition level based on 2022 
data. I congratulate you on this achievement and encourage you to continue your efforts to reduce pollutant 
discharges to the Speed River. A spreadsheet template will be sent to you from the GRCA at the beginning 
of 2024 to gather required data for the 2023 watershed annual report on wastewater treatment performance 
and support the GRWWOP recognition program. 

Yours truly, 

&� 
Samantha Lawson 
Chief Administrative Officer 

Grand River Conservation Authority 

Member o f Co n ser vat ion O nra 1 1 0 re p resenting Ontar 1 os 36 Conservati on Auth orI 1 I es I The Grand - A Canadi a n rleritage R i ve r 

https://www.grandriver.ca


 

Appendix B 

Plant Flow Diagram 

  



D.O. 

Flow Meters Effluent 
Flow Meters Solids 

pH 

ORP/SHC 
ORP/SB 
TS Meter 



 

Appendix C 

Facility Performance Charts 

  

http://infonet/images/Logos/COG_Logo_Black_300dpi_11inches_wide.jpg


Water Resource Recovery Centre 

Facility Performance Charts 2023 

 

WRRC Effluent Limits 

Effluent Parameter  Average Concentration 

(milligrams per litre unless 
otherwise indicated)  

Average Waste Loading 

(kilograms per day unless 
otherwise indicated)  

BOD5  22 (Apr 1 to Oct 31)  1,408 (Apr 1 to Oct 31)0  

CBOD5  7.4 (Nov 1 to Mar 31)  473.6 (Nov 1 to Mar 31)  

Total Suspended Solids  10  640  

Total Phosphorus  0.38 (Apr 1 to Oct 31), 0.7 
(Nov 1 to Mar 31)  

24.5 (Apr 1 to Oct 31), 44.8 
(Nov 1 to Mar 31)  

Total Ammonia Nitrogen  3.4 (Nov 1 to Mar 31)  217.6 (Nov 1 to Mar 31)  

Total Residual Chlorine  0.02  - 

Note: pH of the effluent maintained between 6.0 to 9.5, inclusive, at all times 

 

Figure 1 – 2023 BOD5 Loading 

 

 

0

200

400

600

800

1000

1200

1400

1600

Jan Feb March Apr May June July Aug Sept Oct Nov Dec

BOD5 ECA Limit kg/d



Figure 2 – 2023 cBOD5 Loading 

 

 

Figure 3 – 2023 Total Suspended Solids Loading 

 

 

 

0

50

100

150

200

250

300

350

400

450

500

Jan Feb March Apr May June July Aug Sept Oct Nov Dec

cBOD5 ECA Limit kg/d

0

100

200

300

400

500

600

700

Jan Feb March Apr May June July Aug Sept Oct Nov Dec

TSS ECA Limit kg/d



Figure 4 – 2023 Total Phosphorus Loading 

 

 

Figure 5 – 2023 Total Ammonia Nitrogen Loading 

 

 

 

0

5

10

15

20

25

30

35

40

45

50

Jan Feb March Apr May June July Aug Sept Oct Nov Dec

TP ECA Limit kg/d

0

50

100

150

200

250

Jan Feb March Apr May June July Aug Sept Oct Nov Dec

TAN ECA Limit kg/d



Appendix D 

Calibration Records for WRRC 



Franklin Empire Inc 
550 Braidwood Ave., Unit #4 

Peterborough, ON, K9J 1W1, CANADA 

Tel: (705) 745-1626 

Fax: (705) 745-3493 

Website: www.franklinempire.com 

Guelph WWTP 

Open Channel Flow Calibrations 

June 15, 2023 

Leaders in Instrumentation and Control 

Find your soulution at www.franklinempire.com 

http://www.franklinempire.com/
https://www.franklinempire.com


CALIBRATION REPORT 
TAG NO.: FIT-FINAL EFF 

REPORT NO.: 230615 

DATE: 15-Jun-23 

SITE: Guelph WWTP DATE: June 15, 2023 
PROCESS AREA: Final Effluent 
INSTR. TAG: FIT-FINAL EFF TECHNICIAN: Mike Humphries 
MANUFACTURER: Siemens 
MODEL: Sitrans Multiranger 200 HMI REPORT NO.: 230615 
SERIAL No.: 
INSTR. RANGE: 0 to 200326.5m³/Day 

PRIMARY 
DEVICE: 
MAX FLOW: 200326.5 m³/Day 
MAX HEAD: 74.00 cm 
CONSTANT: 323048.45 
EXPONENT: 1.587 

Output: mA Flow 
Zero: 4 0.00 
Max: 20 200326.5 

Head Applied 
(cm) 

Head 
Displayed 

(cm) 
Error (%) 

Calculated 
Flow (m³/d) 

Flow 
Displayed 

(m³/d) 
Error (%) 

Calculated 
mA Output 

Measured 
mA Output 

Error (%) 

0.00 0 0.00 0.00 0.00 0.00 4.00 4.00 0.00 
15.00 15 0.00 15912 15787 -0.79 5.27 5.25 -0.40 
30.00 30 0.00 47803 48252 0.93 7.82 7.85 0.41 
45.00 45 0.00 90974 91529 0.61 11.27 11.30 0.30 
60.00 60 0.00 143613 144652 0.72 15.47 15.39 -0.52 
74.00 74 0.00 200326 200327 0.00 20.00 20.00 0.00 

Totalizer As Found 321991.23 m³ 
Totalizer As Left 322824.17 m³ 

Zero As Found 184.590 cm 
Zero As Left 183.500 cm 
Change in Zero 1.090 cm 

AS FOUND: PASS AS LEFT: PASS CERTIFIED BY: 

Comments 

OCM Flow Table 

Mike Humphries 

5ft Parshall Flume 



Appendix E 

Guelph Environmental Laboratory 

Accreditation Certificate 



Canadian Association 
for Laboratory Accreditation Inc. CALA 
Certificate of Accreditation 

City Of Guelph Environmental Laboratory 

City of Guelph - Environmental Services Dept., Wastewater Services 

530 Wellington Street W 

Guelph, Ontario 

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017. 

This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality 

management system (refer to joint ISO-ILAC-IAF Communique dated April 2017). 

Accreditation No.: 1003222 

Issued On: 11/23/2022 

Accreditation Date: 3/4/2014 

Expiry Date: 5/23/2025 

President and CEO 

This certificate is the property of the Canadian Association for Laboratory Accreditation Inc. and must be returned on request; reproduction must follow policy in place at date of issue. 

For the specific tests to which this accreditation applies, please refer to the laboratory's scope of accreditation at www.cala.ca. 

www.cala.ca


Appendix F 

Summary of Existing Works 



WASTEWATER SERVICES 

 

SUMMARY OF EXISTING WORKS 
 

 

Printed documents are uncontrolled Revision Date: 2024-02-07 Page 1 of 12 

 

Headworks 

• Influent Wet Well receiving raw sewage from the 1,200 mm diameter west sewer and 

1,650 mm diameter east truck sewers 

Raw sewage Pumping Station 

• Four (4) screw pumps, each rated at minimum capacity of 65 MLD 

Screening collection and removal (bar screen) 

• Four (4) multi-rake mechanical screens, each with 12 mm bar spacing, and each rated for 

a minimum flow of 48,900 m3/d 

• Two (2) wash presses, three (3) shaftless screw screenings conveyors 

• One (1) screenings washer/compactor, capable of processing a minimum of 70.8 L/min of 

solids with a maximum wash water flow of 90.8 L/min 

Aerated grit removal 

• Two (2) grit tanks, each 12 m X 5 m X 4 m (water depth) 

• Two (2) variable speed grit pumps, torque flow recessed impeller type, with a minimum 
rated capacity of 12.5 L/s @ 18.2 m TDH, transferring grit slurry to two (2) cyclone and 

classifier grit separation systems, with a minimum rated capacity of 12.5 L/s 

• One (1) shaftless screw grit conveyor, with a minimum rated capacity of 2 tonne/hr 

transporting grit from the classifier discharge to the waste disposal company’s lugger bin 

• One (1) positive displacement type channel air blower with a minimum nominal capacity 
81.4 m3/min @ discharge pressure of 1 bar 

• One (1) positive displacement type grit tank blower with a minimum nominal capacity of 
16.9 m3/min @ discharge pressure of 1 bar 

• One (1) manual effluent flow isolation gate 

Plant 1 

A two (2) train activated sludge plant with a rated capacity of 16 MLD and consisting of: 

• Two (2) 30 m X 12.2 m X 3.5 m (water depth) primary settling tanks complete with chain 
and fight collector mechanisms 

• Two (2) 30 m X 15.75 m X 4.6 m (water depth) aeration tanks, complete with fine bubble 
diffuser system 

• Two (2) 38.4 m X 14.64 m X 3.65 m (water depth) final settling tanks complete with 

chain and fight collector mechanisms 

• Two (2) raw sludge pumps, rotor type positive displacement, each pump a minimum rated 

capacity of 3.8 L/s @ 15.2 m TDH 



WASTEWATER SERVICES 

 

SUMMARY OF EXISTING WORKS 
 

 

Printed documents are uncontrolled Revision Date: 2024-02-07 Page 2 of 12 

 

• Three (3) 150hp aeration high speed turbo blowers each with an operating range of 2,000 
– 5,600 Nm3/hr at 48 kPa 

• Three (3) variable speed return sludge pumps, each horizontal centrifugal type with a 
minimum rated capacity of 13,100 m3/d @ 9.0 ft TDH  

• One (1) waste activated sludge (WAS) pump with a minimum rated capacity of 3.5 L/s, 

discharging to either the WAS distribution chamber or to the WAS Thickening Facility 
(note: standby for this pump is provided by the existing Plant 1 RAS flow splitting 

structure) 

• One (1) secondary scum pump with a minimum rated capacity of 567 L/min 

• One (1) primary two inch submersible scum pump with a minimum rated capacity of 567 

L/min 

• One (1) automated influent flow control gate 

Plant 2 

A two (2) train activated sludge plant with a rated capacity of 13 MLD and consisting of: 

• Two (2) 29.26 m X 9.76 m X 2.9 m (water depth) primary settling tanks complete with 

chain and fight collector mechanisms 

• Two (2) 33.5 m X 20.1 m X 3.7 m (water depth) aeration tanks, complete with fine bubble 

diffuser system 

• Two (2) 27.74 m X 9.76 m X 3.65 m (water depth) final settling tanks complete with 
chain and fight collector mechanisms 

• Two (2) raw sludge pumps, rotor type positive displacement, each pump a minimum rated 
capacity of 2.5 L/s 

• Three (3) 100 hp aeration high speed turbo blowers each with an operating range of 
1,200 – 3,900 Nm3/hr at 39 kPa 

• Two (2) variable speed return sludge pumps, each vertical centrifugal type with a 

minimum rated capacity of 3,900 m3/d @ 5.2 TDH 

• One (1) constant speed return activated sludge (RAS) pump with a minimum rated 

capacity of 75 L/s @ 7.6 m head 

• WAS wasting system comprising branch piping from the RAS discharge header and 
directing WAS by automated valves to either the WAS distribution chamber or to the WAS 

Thickening Facility 

• One (1) primary two inch submersible scum pump with a minimum rated capacity of 567 

L/min 

• One (1) secondary two inch submersible scum pump with a minimum rated capacity of 

567 L/min 

• Two (2) automated influent flow control gates  

  



WASTEWATER SERVICES 

 

SUMMARY OF EXISTING WORKS 
 

 

Printed documents are uncontrolled Revision Date: 2024-02-07 Page 3 of 12 

 

Plant 3 

A two (2) train activated sludge plant with a rated capacity of 13 MLD and consisting of: 

• Two (2) 14.8 m X 18.3 m X 3 m (water depth) primary settling tanks complete with chain 
and fight collector mechanisms 

• Two (2) 25.9 m X 18.3 m X 4.3 m (water depth) aeration tanks, complete with fine bubble 

diffuser system 

• Two (2) 23.16 m X 14.64 m X 3.65 m (water depth) final settling tanks complete with 

chain and fight collector mechanisms 

• Two (2) raw sludge pumps, rotor type positive displacement, each with a minimum rated 
capacity of 3.5 L/s 

• Three (3) 150 hp aeration high speed turbo blowers each with an operating range of 
2,100 – 5,500 Nm3/hr at 48 kPa 

• Two (2) variable speed return sludge pumps, each horizontal centrifugal type with a 
minimum rated capacity of 8,280 m3/d @ 6.4 ft TDH 

• One (1) constant speed return activated sludge (RAS) pump having a nominal minimum 

capacity of 47 L/s @ 7.6 m head (13 MLD) 

• WAS wasting system comprising branch piping from the RAS discharge header and 

directing WAS to either automated valves is accomplished by diverting a portion of the 
WAS to either the WAS distribution chamber or to the WAS Thickening Facility 

• One (1) primary two-inch submersible scum pump with a minimum rated capacity of 567 

L/min 

• Two (2) secondary two-inch submersible scum pump with a minimum rated capacity of 

567 L/min 

Plant 4 

A two (2) train activated sludge plant with a rated capacity of 22 MLD and consisting of: 

• Two (2) 21.25 m X 14.3 m X 4 m primary clarifiers complete with chain and fight collector 
mechanisms 

• Two (2) 67.4 m X 21.7 m X 4.4 m aeration tanks (each 6,500 m3 volume) 

• Two (2) 30.55 m X 20.1 m X 4.4 m final clarifiers complete with chain and fight collector 
mechanisms 

• Two (2) primary sludge pumps each with a minimum rated capacity of 3.8 L/s @ 7.9 m 
head to 7.8 L/s @13.7 m head 

• Two (2) primary scum pumps each with a minimum rated capacity of 12.6 L/s 

• Four (4) variable speed return activated sludge (RAS) pumps each with a minimum rated 

capacity of 69 L/s @ 0.6 m head to 127 L/s @ 2.0 m head 

• One (1) secondary scum pump rated at a minimum capacity of 9.4 L/s 



WASTEWATER SERVICES 

 

SUMMARY OF EXISTING WORKS 
 

 

Printed documents are uncontrolled Revision Date: 2024-02-07 Page 4 of 12 

 

• One (1) secondary effluent pump rated at a minimum capacity of 110 L/s @ 8.8 m head 
to 510 L/s @ 5.1 m head 

• Three (3) 250 hp aeration high speed turbo blowers each with an operating range of 
3,500 – 7,800 Nm3/hr at 63 kPa 

Chemical Facilities 

• Two (2) ferric chloride storage tanks in a concrete containment area, each with a 
maximum volume of 45.9 m3 

• Two (2) ferric chloride peristaltic metering pumps rated at 198 L/hr serving Headworks 
North & South 

• Six (6) ferric chloride peristaltic metering pumps servicing Plants 1, 2, 3 East, 3 West, 4 

East and 4 West each rated at a maximum of 198 L/min (operating average 189 L/hr) 

Chlorine storage 

• One (1) sodium hypochlorite day tank with a maximum capacity of 1.5 m3. 

• Two (2) sodium hypochlorite storage tanks each with a maximum of 15.7 m3 each 

• chlorine pumps 

• Five (5) sodium hypochlorite dosing pumps each rated at a minimum of 3.3 L/min 

Tertiary Treatment 

Secondary Effluent Pump Station: 

• One (1) vertical turbine secondary effluent pump having a minimum rated capacity of 
approximately 69,000 m3/d discharging the combined secondary effluent from Plants 1-4 

to the influent channel of the RBC’s 

• One (1) vertical turbine secondary effluent pump having a minimum rated capacity of 

approximately 55,000 m3/d discharging the combined secondary effluent from Plants 1-4 
[...]

woodchips to the mixer 

• One (1) screen infeed conveyor, rated at 43 m3/h 

• One (1) fine transfer conveyor, rated at 25 m3/h 

• One (1) recycle chip transfer screw, rated at 25 m3/h 

• Three (3) reactor off-gas heat recovery units, each rated for 131 m3/min of reactor 

exhaust 

• Building covering an approximate area of 1,800 m2, housing the sludge composting tanks 
and equipment, personnel facilities, mechanical, electrical and controls, together with 

associated appurtenances, piping, heating and ventilation, electrical and controls systems, 
and site works 

Lystek Biosolids Treatment 

• One (1) dewatered biosolids off-take chute with slide gate in existing 20 m3/hr screw 
conveyor, discharging into a 42 m3/d capacity progressive cavity pump 

• One (1) KOH chemical day tank with an approximate capacity of 6,430 L 

• One (1) KOH Outdoor storage tank 4050 USG 

• Two (2) chemical transfer pumps, each with a minimum rated capacity of 115 L/hr @ 
1,034 kPa (gauge pressure) 

• Two (2) 6,000 L processing tanks, each with a working volume not less than 5.0 m3, each 

equipped with a 37.5 kW disperser (mixer) and each with one (1) 25.2 L/s capacity 
centrifugal pump for product transfer 

• One (1) 586 kW natural-fired gas steam boiler, equipped with a boiler feed water 
conditioning system and a flue vent, to supply steam to the processing tanks 

• Above ground temporary storage tanks, to provide temporary storage of up to 1,000 m3 

of processed biosolids product 

  



WASTEWATER SERVICES 

 

SUMMARY OF EXISTING WORKS 
 

 

Printed documents are uncontrolled Revision Date: 2024-02-07 Page 11 of 12 

 

Septage Receiving Facility 

• Septage receiving consists of a Metacon IEA card access system for security of loads 

including a data logger, a 100 mm cam-lock connection fitting running to a rock trap and 
in-line grinder next to a magnetic flow meter as well to an auto sampler 

 Vacuum Truck Unloading Bay 

• Vacuum truck unloading bay, capable of dewatering solids from vacuum trucks with 
capacity of approximately 10,000 liters (80% in organic and 20% liquid), allowing dried 

solids to be removed to transfer station/landfill, liquids pass through to sanitary system to 
plant 

Anammox –Side stream treatment process 

• One (1) Equalization tank 

• Blower Building 

• Two Sequencing batch reactors with Aeration panels, mixers, decanters and cyclones used 
to selectively retain Anammox organisms in the SBR’s 

  

Summary of Existing Works – Sewage Pumping Stations 

Kortright Sewage Pumping Station 

• 4.2m X 3.6m wet well 

• 450 mm inlet sewer 

• 450 mm emergency overflow 

• Three (3) 46hp non-clog submersible sewage pumps rated at 65.3 L/s 

• Design capacity of 11,284 m3/d 

• Inlet channel grinder 

• Odour control system rated at 600 cfm 

• 200 kW diesel generator 

• One (1) 100 L fuel storage 

• One (1) 400 m long 350 mm diameter PVC forcemain-peak flow of 130.6 L/s 

• 350 mm forcemain bypass 

• Two (2) automatic air and vacuum release valves 

Northern Heights Sewage Pumping Station 

• 3.8m X 3.0 m wet well 

• 250 mm inlet sewer 

• 300 mm emergency overflow 



WASTEWATER SERVICES 

 

SUMMARY OF EXISTING WORKS 
 

 

Printed documents are uncontrolled Revision Date: 2024-02-07 Page 12 of 12 

 

• Two (2) 34hp non-clog submersible sewage pumps rated at 33.0 L/s 

• Design capacity of 2,851 m3/d 

• Manually operated screen basket 

• Odour control system rated at 400 cfm 

• 125 kW diesel generator 

• One (1) 100 L fuel storage 

• 1,008 m long 150 mm diameter PVC forcemain-peak flow of 33 L/s 

• 200 mm forcemain bypass 

• One (1) automatic air and vacuum release valve 

Terraview Sewage Pumping Station 

• 3.0m diameter wet well 

• Two (2) submersible pumps rated at 13.0 L/s 

• 30 kW diesel generator 

• 680 L fuel storage 

• 45 m3 emergency storage in oversized upstream sanitary sewers 

Barton Estates Sewage Pumping Station 

• 3.0 m diameter wet well 

• Two (2) submersible pumps rated at 6.3 L/s 

• 25 kW diesel generator 

• 225 L fuel storage 

• Emergency bypass connection 

Gordon Sewage Pumping Station 

• (3) submersible pumps rated at 15.4 L/s 

• 180 m forcemain 

• 15 kW diesel generator 

Gazer Mooney Sewage Pumping Station 

• Wet well capacity of 53,000 I.G. 

• 1,400 feet long 4-inch forcemain 

• Two (2) submersible sewage pumps rated at 30 IGPM 

• One (1) peak flow pump rated at 156 IGPM 

• Emergency forcemain bypass 



Appendix G 

ECA and CLI-ECA 



    

      
       

   

   
 

    

      

    

 

 

    

   

     

                   

     

              

                

               

 

  

       

                

     

                

             

        

Ministry of the Environment and Climate Change 
Ministère de l’Environnement et de l’Action en 

matière de changement climatique 

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL 
NUMBER 8835-9QJKSD 

Issue Date: November 21, 2014 

The Corporation of the City of Guelph
 

1 Carden St, City Hall
 

Guelph, Ontario
 

N1H 3A1
 

Site Location:	 Guelph Wastewater Treatment Plant 

530 Wellington Street West 

City of Guelph, County of Wellington 

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 

(Environmental Protection Act) for approval of: 

construction of biosolids storage facility and de-watered filtrate treatment system at the Guelph Wastewater 

Treatment Plant at the above site location (UTM coordinates 17N 559300, 4819200) for the treatment and 

disposal of sewage, having a Rated Capacity of 64,000 m³/d and consisting of the following Works: 

PROPOSED WORKS 

Biosolids Storage Facility 

3 

• two (2) 60m capacity each, intermediate storage tanks; 

3 

• two (2) biosolids feed pumps, each pump rated at 6 m /hr and equipped with variable frequency drives; 

• two (2) above ground storage tanks; 

3 

• two (2) Rotary Lobe Pumps for tank mixing and truck loading, each pump rated at 400 m /hr; 

• one (1) ammonia scrubber type odour control system complete with a chemical dosing system; 

• one (1) carbon bed scrubber type odour control system, 

Page 1 - NUMBER 8835-9QJKSD
 



    

    

                     

      

                   

                  

                    

     

                  

                    

                

                

                    

                     

                      

                    

                  

 

          

 

 

                

       

  

             

 

                

        

   

         

De-watered Biosolids Filtrate Treatment System
 

A treatment system to treat the filtrate from the belt filter presses prior to being discharged to the head end of 

wastewater treatment plant, consisting of the following: 

•	 a solids removal and equalization tank, overall dimensions of 8.1m long x 9.1m wide x 5m high with an 
3 

operating depth of 4.6m plus 0.4m freeboard and a capacity of approximately 339 m , having one (1) cell 
3 

and equipped with two (2) feed pump (on duty) and one (1) standby pump rated at 100 m /hr plus one(1) 
3 

sump pump rated at 68.4 m /hr; 

•	 two (2) sequential batch reactors (SBR), operating in parallel on a 6 hour time basis, each SBR consisting 
3 

of a 425 m (max. water volume) tank with dimensions 10.2m long x 9.11m wide x 5.0m high with a 

minimum and maximum water depth of 3.5m and 4.6m respectively, with the decant from the SBR 

directed to the washwater sump and returned to the plant headworks by a 200mm diameter forcemain, 
3 

and each SBR equipped with a 6.7 kW mixer and a cyclone feed pump rated at 10 m /hr at 32m TDH; 

•	 four (4) air blowers to supply to the SBRs (two blowers for each SBR), two blowers rated at 325 cfm and 

two blowers rated at 115 cfm, all to provide 27 kg oxygen/hr to each reactor at an air flow rate of 700 Nm 
3 

/hr; 

3 

•	 two (2) cyclones, one per reactor and rated at 10 m /hr, with the separated feed returned to the SBR and 

the waste feed directed to the washwater sump and returned to the plant headworks by a 200mm diameter 

forcemain, 

all in accordance with the supporting documents listed in Schedule 'B'. 

EXISTING WORKS 

Influent Sewers 

•	 1,200 mm diameter west and 1,650 mm diameter east trunk gravity sewers, discharging to the influent 

wet well of the raw sewage pumping station; 

Septage Receiving Facility 

•	 septage receiving station with cam-lock connection, rock trap, in-line grinder, magnetic flowmeter and 

auto sampler; 

•	 processed septage discharge pipe connected to the existing 1,200 mm diameter west trunk sewer at a 

location approximately 700 m upstream of the plant headworks; 

Vacuum Truck Unloading Bay
 

• a vacuum truck unloading bay connected to the inlet sewer;
 

Page 2 - NUMBER 8835-9QJKSD
 



    

   

         

                  

           

 

             

             

       

   

           

            

 

     

                    

                  

                    

             

           

               

                

                

    

        

        

     

                    

                  

Headworks 

Raw sewage pumping Station 

3 

• four (4) screw pumps, each rated at 65,000 m /d; 

Screens 

3 

•	 four (4) mechanical screens with 12 mm bar spacing and each with a Peak Flow Rate of 48,900 m /d; 

•	 two (2) wash presses, three (3) screenings conveyors, one (1) screenings washer/compactor; 

Grit Removal 

•	 two (2) 12 m x 5 m x 4 m SWD grit tanks; 

•	 two (2) grit pumps, each with rated at 12.5 L/s at 18.2 m TDH 

• two (2) cyclone and classifier grit separation systems;
 

• one (1) grit conveyor;
 
3 

•	 one (1) channel air blower rated at 81.4 m /min at 101 kPa; 
3 

•	 one (1) grit tank blower rated at 16.9 m /min at 101 kPa; 

Secondary Treatment 

3 

Plant 1 (Rated Capacity 16,000 m /d) 

•	 two (2) 30 m x 12.2 m x 3.5 m SWD primary settling tanks complete with chain and flight collector 

mechanisms; 

•	 two (2) 30 m x 15.75 m x 4.6 m SWD aeration tanks equipped with fine bubble diffuser system; 

•	 two (2) 38.4 m x 14.64 m x 3.65 m SWD final settling tanks complete with chain and flight collector 

mechanisms; 

•	 two (2) raw sludge pumps, each rated at 3.8 L/s at 15.2 m TDH; 

•	 two (2) aeration blowers, each rated at 1,800 L/s at 55 kPa; 
3 

•	 three (3) return activated sludge (RAS) pumps, each rated at 13,100 m /d at 9.0 m TDH; 

•	 one (1) waste activated sludge (WAS) pump rated at 3.5 L/s, discharging to either the WAS 

distribution chamber or to the WAS Thickening Facility (standby for this pump provided by the Plant 

1 RAS flow splitting structure); 

• one (1) primary scum pump rated at 567 L/min;
 

• one (1) secondary scum pump rated at 567 L/min;
 

3 

Plant 2 (Rated Capacity 13,000 m /d) 

•	 two (2) 29.26 m x 9.76 m x 2.9 m SWD primary settling tanks complete with chain and flight collector 

mechanisms; 

•	 two (2) 33.5 m x 20.1 m x 3.7 m SWD aeration tanks equipped with fine bubble diffuser system; 

Page 3 - NUMBER 8835-9QJKSD
 



    

                    

         

           

                   

            

              

             

        

        

     

                    

                  

                    

         

           

                   

            

              

             

        

        

     

                    

                   

                    

                   

           

                      

                 

     

        

        

                   

        

•	 two (2) 27.74 m x 9.76 m x 3.65 m SWD final settling tanks complete with chain and flight collector 

mechanisms; 

•	 two (2) raw sludge pumps, each rated at 2.5 L/s; 

•	 air pipings for air supply from either Plant 1 and/or Plant 3; 
3 

•	 two (2) return activated sludge (RAS) pumps, each rated at 3,900 m /d at 5.2 m TDH and one (1) 

return activated sludge (RAS) pump rated at 75 L/s at 7.6 m TDH; 

•	 WAS system comprising branch piping from the RAS discharge header and directing WAS by 

automated valves to either the WAS distribution chamber or to the WAS Thickening Facility; 

• one (1) primary scum pump rated at 567 L/min; 

• one (1) secondary scum pump rated at 567 L/min; 

3 

Plant 3 (Rated Capacity 13,000 m /d) 

•	 two (2) 14.8 m x 18.3 m x 3 m SWD primary settling tanks complete with chain and fight collector 

mechanisms; 

•	 two (2) 25.9 m x 18.3 m x 4.3 m SWD aeration tanks equipped with fine bubble diffuser system; 

•	 two (2) 23.16 m x 14.64 m x 3.65 m SWD final settling tanks complete with chain and fight collector 

mechanisms; 

•	 two (2) raw sludge pumps, each rated at 3.5 L/s; 

•	 three (3) aeration blowers, each rated at 1,410 L/s at 48 kPa; 
3 

•	 two (2) return activated sludge (RAS) pumps, each rated at 8,280 m /d at 6.4 m TDH and one (1) 

return activated sludge (RAS) pump rated at 47 L/s at 7.6 m TDH; 

•	 WAS system comprising branch piping from the RAS discharge header and directing WAS by 

automated valves to either the WAS distribution chamber or to the WAS Thickening Facility; 

• one (1) primary scum pump rated at 567 L/min; 

• one (1) secondary scum pump rated at 567 L/min; 

3 

Plant 4 (Rated Capacity 22,000 m /d) 

•	 two (2) 21.25 m x 14.3 m x 4 m SWD primary settling tanks complete with chain and fight collector 

mechanisms; 

•	 two (2) 67.4 m x 21. 7 m x 4.4 m SWD aeration tanks equipped with fine bubble diffuser system; 

•	 two (2) 30.55 m x 20.1 m x 4.4 m SWD final settling tanks complete with chain and fight collector 

mechanisms; 

•	 two (2) raw sludge pumps, each rated at 3.8 L/s at 7.9 m TDH to 7.8 L/s at 13.7 m; 
3 

•	 two (2) aeration blowers, each rated at 250 m /min at 62 kPa; 

•	 four (4) return activated sludge (RAS) pumps, each rated at 69 L/s at 0.6 m TDH to 127 L/s at 2.0 m 

TDH; 

•	 WAS bleed-off piping from the RAS pump discharge header for return to the primary settling tanks or 

the waste activated sludge thickening facilities; 

• two (2) primary scum pump rated at 12.6 L/s;
 

• one (1) secondary scum pump rated at 9.4 L/s;
 

• one (1) secondary effluent pump rated at 110 L/s at 8.8 m TDH to 510 L/s at 5.1 m TDH;
 
3 

•	 one (1) channel air blower rated at 42.5 m /min; 

Page 4 - NUMBER 8835-9QJKSD
 



    

         

 

   

                

                

           

   

                     

            

       

               

             

               

             

 

           

                  

  

  

             

            

         

       

         

 

    

                

   

    

• two (2) ferric chloride pumps, each rated at 240 L/h;
 

Tertiary Treatment 

Secondary Effluent Pump Station 

•	 four (4) secondary effluent pumps discharging the combined secondary effluent from Plants 1 to 3 to 
3 

the influent channel of the rotating biological contactors (RBC), one pump rated at 69,000 m /d, two 
3	 3 

pumps rated at 55,000 m /d and one pump rated at 40,000 m /d; 

Rotating Biological Contactors (RBCs) 

•	 four (4) 39.45 m x 8.03 m x 1.6 m SWD tanks, with eight (8) contactors per tank, each 3,600 mm 
2 

media diameter, 7,600 mm shaft length, providing a surface area of 13,750 m ; 
3 

•	 three (3) blowers, each rated at 1.43 m /s; 

Filtration 

2 

•	 two (2) continuous backwash travelling bridge tertiary filters, each with a surface area of 263 m ; 

•	 two (2) filter backwashing pumps each rated at 11 L/s at 4.2 m TDH; 
2 

•	 two (2) continuous backwash travelling bridge tertiary filters, each with a surface area of 170 m ; 

•	 two (2) filter backwashing pumps each rated at 62.511 L/s at 4.2 m TDH; 

Phosphorus Removal 

3 

•	 two (2) 45.9 m chemical storage tanks in a concrete containment area; 

•	 seven (7) chemical metering pumps servicing the Headworks facility and Plants 1, 2, 3, and 4, each rated 